Einleitung

Before you begin this guide you will need to refer to the guide on how to take the top off of the device. Once you have completed that you can begin removing your disc drive.

  1. To begin, turn the device over so that the bottom is facing up. There are  9 black clips that attach the plastic body to the case.  Remove these clips from the case.
    • To begin, turn the device over so that the bottom is facing up. There are 9 black clips that attach the plastic body to the case. Remove these clips from the case.

    Kommentar hinzufügen

  2. Use a Phillips #2 screwdriver to remove the screw that attaches the top cover to the rear of the device.  This will allow you to remove the cover.
    • Use a Phillips #2 screwdriver to remove the screw that attaches the top cover to the rear of the device. This will allow you to remove the cover.

    • This is how your device will look after you remove the top.

    Kommentar hinzufügen

    • Please locate your disc drive

    • Your disc drive should look like the one pictured. If your disc drive does not look as follows please confirm that you are looking at the right guide.

    Kommentar hinzufügen

    • Once you have located your disc drive it is time to remove the drive

    • You will see four silver 1.1mm Phillips #2 screws located on each corner of the disc drive.

    Kommentar hinzufügen

    • Once you have removed the four screws using a Phillips #2 screwdriver you are now able to take out the disc drive

    • Carefully remove the disc drive being sure not to disrupt anything else in the Blu-Ray player.

    • This is how your disc drive should look if you have removed it from the player correctly.

    Kommentar hinzufügen

Abschluss

To reassemble your device, follow these instructions in reverse order.

Kenya Wilson

Mitglied seit 29.01.2018

205 Reputation

2 Anleitungen geschrieben

Team

Kommentar hinzufügen

Statistik anzeigen:

Letzte 24 Stunden: 0

Letzte 7 Tage: 3

Letzte 30 Tage: 11

Insgesamt: 82